
Mayor
Joe Coviello
Council Members
District 1: John Gunter
District 2: John M. Carioscia Sr.
District 3: Marilyn Stout
District 4: Jennifer I. Nelson
District 5: Dave Stokes
District 6: Richard Williams
District 7: Jessica Cosden

 

1015 Cultural Park Blvd.
Cape Coral, FL

City Manager
John Szerlag

City Attorney
Dolores Menendez

City Auditor
Andrea R. Butola

City Clerk
Rebecca van Deutekom

AGENDA
COMMITTEE OF THE WHOLE

 January 29, 2018 4:30 PM  Council Chambers

PLEDGE OF CIVILITY
We will be respectful of each other even when we disagree.

We will direct all comments to the issues. We will avoid personal attacks.
 

VIDEO

1. MEETING CALLED TO ORDER

A. MAYOR COVIELLO

2. PLEDGE OF ALLEGIANCE
[...]
same, although provided in parallel units dedicated to each plant.  Pretreatment of the raw water from the wellfield 

is provided using a combination of chemical addition and filtration.  Sulfuric acid is added to reduce the pH of the 

water in order to minimize potential solubility problems through the membrane process and the polyacrylic acid is 

added as a scale inhibitor.  The reduction in pH is also needed for proper degasification (removal of hydrogen 

sulfide) in the post-treatment process.  After chemical addition, the raw water is filtered through 5 micron cartridge 

filters to remove any materials which might otherwise reach the membranes and damage them.  This pretreatment 

scheme has been used very successfully at this facility over the years in meeting water quality performance 

standards at a reasonable treatment cost.  This form of pretreatment, along with an aggressive membrane cleaning 

program, has helped the Southwest RO Plant achieve membrane element life spans of more than 12 years on 

average.  This is well beyond the normal three year warranty period and well in excess of the industry standard for 

membrane element life span.  The blended product water is then post-treated for the removal of gases such as 

hydrogen sulfide and carbon dioxide using stripping towers, through the addition of sodium hydroxide (caustic soda) 

in order to raise the pH, and addition of liquid sodium hypochlorite to provide chlorine for disinfection prior to being 

pumped to the onsite storage tanks ready for pumping to the City’s customers. 

Also located on the plant site are three 5.0 million gallon prestressed concrete ground storage tanks.  The blended 

product water, following degasification and post treatment using caustic and liquid sodium hypochlorite, is 

transferred to the ground storage tanks using three transfer pumps from Plant No. 1 and three transfer pumps from 

Plant No. 2.  The water from the ground storage tanks is then pumped into the City’s potable water distribution 

system using the high service pump station.  The high service pump station currently has four constant speed 

pumps (two with a capacity of 2,000 gpm and two with a capacity of 3,500 gpm) and three pumps controlled by 

variable frequency drives (each rated for 2,500 gpm at full-speed).  Operators at the Southwest RO WTP operate 

the high service pump station at their facility in order to maintain the desired pressure throughout the distribution 

system, while operators at the North RO WTP operate its high service pump station to maintain a preset flow (which 

is periodically adjusted to meet overall system needs and water production rates).  In this manner, the high service 

pump stations at the two water treatment plants are not trying to work against each other, but instead operate in 

tandem to maintain the system pressure.  This simple operating approach is working well at this time, however, this 

operating approach may be modified at some point in the future when overall system demands become much larger 

and a control strategy has been designed for automation of the system based on flows and pressure. 

All on-site power needs are met through the equipment housed in the Southwest RO WTP electrical and generator 

room.  Power is supplied by LCEC or from one (or both) of two 2,250 KW diesel generator units.  Diesel fuel is 

supplied from two 15,000 gallon bulk storage tanks with interconnecting piping such that either tank can supply the 

day tank serving each generator.  Each of these generator units has sufficient capacity to power 100% of the 

currently constructed plant capacity.  The Southwest RO WTP utilizes this auxiliary power capability to realize 

significant cost savings with LCEC.  The plant participates in a load shed program with LCEC during peak power 

demand times on their system.  The plant also has portable generators to provide power at the production wells.  

These portable generators allow the plant to produce water during extended power outages that can last longer 

than water storage supplies could otherwise sustain the system.  These portable generators, along with the main 

generators also put the system in compliance with the FDEP requirement to be able to produce average daily 

demand using auxiliary power. 

The permitted production capacity of this facility is 18.1 MGD, which can be produced using approximately 21.5 

MGD of raw water while producing approximately 3.4 MGD of concentrate water requiring disposal.  The firm 

capacity of Plant No. 1 with one of the 10 membrane process trains out of service is 5.4 MGD and the firm capacity 

of Plant No. 2 with one of the eight membrane process trains out of service is 10.6 MGD, providing a combined firm 

capacity for the Southwest RO WTP of 16 MGD. 

Disposal of concentrate water at the Southwest RO WTP is through a single on-site deep injection well, with the 

back-up being a surface water discharge to Lake Finistere (a tidally influenced salt-water lake).  The concentrate 

piping provides a blending of the concentrate from Plant No. 1 and Plant No. 2 prior to a tee which diverts the 



City of Cape Coral Fiscal Year 2016 Annual Report

23 200-08309-17005 

combined concentrate to either the on-site deep injection well or to Lake Finistere.  In the event that the concentrate 

is being disposed to Lake Finistere, it is adjusted using injection of caustic, liquid sodium hypochlorite, and dissolved 

air which is blended within the pipeline between the Southwest RO WTP and the lake discharge point.  The deep 

injection well was permitted as a dual purpose well to serve not only the Southwest RO WTP but also the adjacent 

Southwest WRF.  The Southwest WRF also has a reject storage tank in the event that its water quality does not 

meet reuse requirements or the reuse storage tanks are full.   

A second deep injection has been constructed at the Southwest WRF and the new well has passed a mechanical 

integrity test.  The new well will serve the Southwest RO WTP and Southwest WRF.  Construction of surface piping 

is currently underway and the City anticipates that the new well will be ready for beneficial use beginning sometime 

in FY 2018. 

3.2.4 North Reverse Osmosis Water Treatment Plant 

The construction of the North RO WTP began in FY 2006 and was completed during FY 2010.  The facility was 

placed into service on March 8, 2010.  This facility is located on a 20 acre site near the intersection of Chiquita 

Boulevard and Kismet Parkway.  The permitted production capacity of the North RO WTP is 12.0 MGD, which can 

be produced using approximately 14.5 MGD of raw water while producing approximately 2.5 MGD of concentrate 

water requiring disposal.  The firm capacity of this water treatment plant with one of the four membrane process 

trains out of service is 9.0 MGD. 

Much of the infrastructure for the North RO WTP has been completed for a facility with a build-out capacity of 36 

MGD.  In particular, the approximately 14,000 square foot operations building, approximately 3,100 square foot 

maintenance building, approximately 7,700 square foot electrical and generator building, and approximately 8,300 

square foot high service pump building will likely meet the needs of this facility through build-out of the facility to a 

capacity of 36 MGD.  The approximately 24,000 square foot process building will provide the needs of this facility 

through expansion likely somewhere between 24 and 30 MGD (depending on future increases in current source 

water allocation), with room for a future extension of the building planned as needed to eventually meet the 36 MGD 

build-out capacity.  At this time, equipment has been installed in the facility to treat 12 MGD.  This will allow future 

expansion of this facility with minimal disruption and on a relatively fast completion track. 

These facilities are constructed to the current building codes, generally constructed using reinforced concrete that 

provides a hardened facility protected from tropical storms and hurricanes. 

The reverse osmosis membrane elements are low pressure high rejection thin film composite membranes.  

Pretreatment of the raw water from the wellfield is provided using a combination of chemical addition and filtration.  

Sulfuric acid is added to reduce the pH of the water in order to minimize potential solubility problems through the 

membrane process and the polyacrylic acid is added as a scale inhibitor.  The reduction in pH is also needed for 

proper degasification (removal of hydrogen sulfide) in the post-treatment process.  After chemical addition, the raw 

water is filtered through 5 micron cartridge filters to remove any materials which might otherwise reach the 

membranes and damage them.  This cost effective pretreatment scheme was chosen based on the City’s 

experience operating the City’s Southwest RO WTP for meeting water quality performance standards at a 

reasonable treatment cost and extending the life of the membrane elements. 

Following pretreatment, the feed water travels under pressure to four membrane treatment trains operated in 

parallel.  Each treatment train has a production capacity of 2.5 MGD.  Each membrane treatment train employs a 

dedicated 400 horsepower process pump that conveys water into the first stage of the train to begin the reverse 

osmosis process.  Each treatment train is a two stage system.  The first stage has 42 pressure vessels in service 

and can be expanded to 48 pressure vessels in service by adding membranes to six additional existing pressure 

vessels.  The second stage has 21 pressure vessels in service and can be expanded to 24 pressure vessels in 

service by adding membranes to three additional existing pressure vessels.  The concentrate from the first stage 

becomes the feed flow to the second stage.  The product water from the two stages is combined and then blended 

with raw water in order to meet the target water quality parameters.  The general control strategy for operation of 



City of Cape Coral Fiscal Year 2016 Annual Report

24 200-08309-17005 

each train is to control the product water flow to 1,750 gpm while also controlling the concentrate flow to 437 gpm 

in order to provide an 80 percent recovery.  Approximately 100 gallons of raw water with a conductivity of 

approximately 3,000 μS/cm is treated to produce approximately 80 gallons of product water with conductivity of 

approximately 120 μS/cm (80% recovery across the RO membranes) and is then blended with an additional 20 

gallons of raw water to produce 100 gallons of blended product water in order to increase the conductivity back to 

approximately 720 μS/cm.  On an overall basis, it takes approximately 120 gallons of raw water to produce 100 

gallons of blended product water, resulting in 20 gallons of concentrate requiring disposal.  This use of blended 

product water saves money as it reduces the amount of post treatment chemicals needed in order to add alkalinity 

and stabilize the water for corrosion control.  Approximately 20% of finished water from the plant is raw water that 

does not have to go through the RO trains, which also results in significant production cost savings.  The blended 

product water is then post-treated for the removal of gases such as hydrogen sulfide using stripping towers.  The 

off-gas is discharged using a 90 foot tall tower and high output air dispersion system.  This dispersion system is 

substantially cheaper to operate than a conventional wet scrubber system and also helps to reduce the amount of 

sodium hydroxide needed in the next step of the process.  After traveling through the degasification system, the 

blended product water enters the 170,000 gallon clearwell. 

In the clearwell, sodium hydroxide (caustic soda) is added in order to raise the pH for stabilization of the water for 

corrosion control, and liquid sodium hypochlorite is added to provide chlorine for disinfection.  After this final step in 

the post-treatment process the water is then pumped (transferred) to the 12-million gallon prestressed concrete 

ground storage tank (GST).  The clearwell water is pumped to the GST using 100 horsepower transfer pumps (two 

with one spare).  At this point, the treatment process is complete and this transferred water is now available for 

pumping to the City’s customers. 

The water from the ground storage tank is then pumped into the City’s potable water distribution system using the 

high service pump station.  The high service pump station currently has four pumps (two with a capacity of 3,750 

gpm and two with a capacity of 7,500 gpm).  These pumps are controlled by variable frequency drives which allow 

the pumping of a predetermined flowrate into the distribution system.  Operators at the Southwest RO WTP operate 

the high service pump station at their facility in order to maintain the desired pressure throughout the distribution 

system.  In this manner, the high service pump stations at the two water treatment plants are not trying to work 

against each other, but instead operate in tandem to maintain the system pressure.  This simple operating approach 

is working well at this time, although may be modified at some point in the future as per the distribution system 

automation project which is in the five year CIP.  When overall system demands become much larger and more 

complex, an automated system will be required to ensure adequate pressures are maintained throughout the 

system and that all high service pumps are working in unison to ensure the most cost effective distribution strategy. 

All on-site power needs are met through the equipment housed in the North RO WTP electrical and generator 

building.  Power is supplied by LCEC or from one (or both) of two 2,250 KW diesel emergency generator units.  

Each of these generator units has sufficient capacity to power 100% of the currently constructed plant capacity.  

The plant utilizes this auxiliary power capability to realize significant cost savings with LCEC.  The North RO WTP 

participates in a load shed program with LCEC during peak power demand times on their system.  The plant also 

has portable generators to provide power at the production wells.  These portable generators allow the plant to 

produce water during extended power outages that can last longer than water storage supplies could otherwise 

sustain the system.  These portable generators, along with the main generators also put the system in compliance 

with the FDEP requirement to be able to produce average daily demand using auxiliary power. 

Disposal of concentrate water at this facility is through a single on-site deep injection well.  After construction of that 

well, FDEP and the Contractor (MWH) had concerns over installing the second (back-up) well due to geological 

anomalies with the first well.  After collecting more operating and sampling data from the current well and the 

monitoring wells, City staff will revisit the issue with FDEP and work with the regulatory agency on plans for a future 

well.  This is a critical concern to the Water Production staff, as there is presently no back-up disposal method at 

this facility in case of mechanical failure of the well.  Because there is presently no alternative disposal method, 

during periods of regulatory agency mandated testing of the well, or during other maintenance activity on the well, 



City of Cape Coral Fiscal Year 2016 Annual Report

25 200-08309-17005 

no water can be produced at this facility and all water must be supplied to the City’s customers from the Southwest 

RO WTP.  At the current system demands, this is not a concern (for testing or maintenance) as the system demand 

can be met through a combination of operation of the Southwest RO WTP and pumping water from the ground 

storage tanks at both facilities as well as off-site Palm Tree and Van Loon ground storage tank and pump station 